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Parts Breakdown

Model CD-GR-0500 46798

Item No. Description Position Item No. Description Position Item No. Description Position
41141 Small Leveling Feet Black for 46798 001.00.00016 AD891 Inox Base for Washing Arm for 46798 001.50.00184 73831 Lock Washer Inox 4 for 46798 002.00.00140
73794 Filter Retaining Nut for 46798 001.00.00017 AD892 Front Cover Inox for 46798 001.50.00192 41139 Rinse Pipe Retaining Nut for 46798 002.00.00144
AD878 Teflon Washer D 12.5x8x2.5 for 46798 001.00.00045 AD893 Door Complete for 46798 001.50.00193 60978 0O-Ring 45x6 for 46798 002.00.00150
AD879 Door Support Axle DX (M6x300) for 46798 001.00.00048-1 AD894 Inside Part of the Door for 46798 001.50.00194 AD904 0-Ring 10x1.5 for 46798 002.00.00159
AD880 Door Support Axle SX (M6x300) for 46798 001.00.00048-2. AD895 External Part of the Door for 46798 001.50.00195 AD905 Lock Washer M4 for 46798 002.00.00162
41089 Door Snap Set for 46798 0010000051 60997 Filter Inthe Tank for the Pump V-KN for 001.70.00000 73871 Teflon 12-6-2 for 46798 002.00.00169
73825 Inox Screw 2.9x10 for 46798 001.00.00073 60960 Fittings 1/4x10 for 46798 002.00.00001 61006 Balance F15x20 for 46798 002.00.00195
73833 M10 Nut DIN 439 Inox for 46798 001.00.00093 73780 Drain and Overflow Base Nut 1 1/2 for 46798  002.00.00037 AD906 Fittings 1/4x7 FEM for 46798 002.00.00198
73774 Domed Cap Nut M6 for 46798 001.00.00110 73765 Clamp 25-40 for 46798 002.00.00048 41100 Teflon 23 10 for 46798 002.00.00229
AD881 Door Support 8x23 for 46798 001.00.00114 73766 Clamp 40-60 for 46798 002.00.00050 41101 Teflon 18x6 for 46798 002.00.00230
73800 S:;‘;aé"zed Lociashere IOy 001.00,00204 61019 Clamp 10-16 for 46798 002.00.00052 61018 Clamp 8-12 for 46798 002.00.00231
60951 Inox Screw M4x15 for 46798 001.00.00213 73841 Nut 1/2 for 46798 002.00.00062 73773 Detergent Tank Injector for 46798 002.00.00233
65674 Bolt Inox M6x15 for 46798 001.00.00215 60962 Nut 3/8 for 46798 002.00.00065 61000 Rubber Gasket 35x55x1 for 46798 002.00.00238
73848 Plastic Guide for Door Axle for 46798 001.00.00221 61004 O-Ring 4x11 for 46798 002.00.00071 61007 Filter Plastic for Rinse Aid Valve for 46798 002.00.00242
60953 Inox Screw M4x30 for 46798 0010000261 60998 Plastic Base for Tank Filter VK for 46708 0020000081 60376 EbowiDiaininglRiel0D22iRIB 002.00.00265
1.5-Drain Hose for 46798
60956 Inox Tappered Screw M5x16 for 46798 001.00.00262 73821 Inox Nut M3 for 46798 002.00.00090 60992 Cap for Rinse Arms for 46798 002.00.00277
Bracket for Pressure Gauge - Thermometer a Pressure Gauge 2" 0/60 PSI 1/4 NPT (NSF
001.00.00264 .00. .00.
60982 (NSF Approved) for 46798 41140 0 Ring 10.5x3 for 46798 002.00.00091 60981 Approved) for 46798 002.00.00286
45963 Door Spacer for 46798 001.00.00276 60999 O-Ring 52x2.5 for 46798 002.00.00093 65670 PRV Valve for 46798 002.00.00307
AD882 Washer 4x10 for 46798 001.00.00280 60952 Inox Nut M4 for 46798 002.00.00095 65669 T-Connection Boiler 10 - 6 for 46798 002.00.00308
AD883 Nut M4 Inox for 46798 001.00.00285 73749 O-Ring 20x4 for 46798 002.00.00097 73751 Axle Inox for Base Down for 46798 002.11.00002
AD884 Bracket for Peristaltic Pumps for 46798 001.12.00033 60995 0-Ring 14x3.5 for 46798 002.00.00100 41085 Sprayer for Rinsing Arm for 46798 002.11.00008
73782 Drain Pump Filter for 46798 001.40.00045 61003 Rubber Gasket 103x58x3 for 46798 002.00.00105 73880 Upper Rinsing Base Complete for 46798 002.35.00029

o Inlet Hose 1500mm 10x14.5 Hot Water q
AD885 Inox Base for Draining Pump for 46798 001.40.00051 64817 Straight/Elbow with Gasket for 46798 002.00.00109 73844 Outlet Base Boiler for 46798 002.50.00001

Hose Black (3/8) 10x16.5 L: 1200mm Boiler 002.00.00119- Wash and Rinse Group Fixing Screw for

001.50.00015 X
73879 Upper Cover Inox for 46798 AD896 - Upper Rinse Arm for 46798 E1 41099 46798 002.50.00004
Hose Black (3/8) 10x16.5 L: 830mm Water 002.00.00119- .
001.50.00043 -
73753 Back Cover Inox for 46798 AD897 Valve - No Return Valve for 46798 £ AD907 Pipe D10x220 for 46798 002.50.00005-1
. 001.50.00044- Hose Black (3/8) 10x16.5 L: 750mm Boiler - 002.00.00119- .
AD886 Panel Switch Inox EU40 for 46798 A500 AD898 No Return Valve for 46798 AD908 Pipe D10x220 for 46798 002.50.00005-2
Hose Black (3/8) 10x16.5 L: 160mm Water 002.00.00119- .
001.50.00072-1 .50.
AD887 Inox Lower Back Cover for 46798 AD899 Valve - T Connector for 46798 E4 41094 Washing Arm Lower for 46798 002.50.00006
AD888 Board Base Inox for 46798 0015000083 AD900 Rubber Sheet 1mm for 46798 (92000012 60961 Inox Axle Rinse Base BL VE KN for 46798~ 002.50.00012
65672 Filter Support Back for 46798 001.50.00096 AD901 Wash Pump Hose (Input) for 46798 002.00.00126-1 73796 Flow Control Disk for Base for 46798 002.50.00016
. . Upper Washing Arm Plastic Connector
65673 Filter Support Middle for 46798 001.50.00098 41106 Wash Pump Inlet Hose for 46798 002.00.00127 41095 (6798 002.50.00017
Hose Black (1/4) 6x12 L: 610mm Rinse 002.00.0 Washing U S RSl
AD889 Filter Left Complete for 46798 001.50.00101 AD902 Pump - T Connector (Hose not Visible) 00152- 73887 asning Upper System Inox Supply Pipe 002.50.00018
El for 46798
for 46798
Hose Black (1/4) 6x12 L: 830mm Pressure 002.00.00132
AD890 Filter Right Complete for 46798 001.50.00102 AD903 Gauge - T Connector (Hose not Visible) £ 32 73857 Rinse Pipe Inox for 46798 002.50.00022

for 46798

65677 Inox Knob for Surface Filter for 46798 001.50.00103 61001 Bronze Nut M36 for 46798 002.00.00133 73750 Adaptor 40-25 for Wash Base for 46798 002.50.00024
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Item No.
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AD918

41091
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41090

73843

73851

73834

60957

60994

73842

AD921

73862

73816

73814

Description

Plastic Base for Rinsing Arms for 46798
Rinse Arm Complete for 46798
Wash Pump Hose (Outlet) for 46798

Boiler - Steel for 46798

Washing Base Down V-K Complete for
46798

Drain and Overflow Valve Plastic Part for
46798

Sprayer for Upper Wash Arm for 46798

Plastic Wash Arm Left-Right for 46798
Plastic Cap for Wash Arm for 46798

Connector Washing System 2 CON for
46798

Washing Upper Med Connection Part
310mm for 46798

Drain and Overflow Valve Plastic Base
Complete for 46798

T-Connector D10-D10 for 46798
Rubber Insert Type U for 46798

Heater Element Cover for 46798

Tire Up 98x2.5 for 46798

Pressostat Chamber for 46798
Power Supply Board 6CON for 46798
Pressostat Switch for 46798

Nut M6 Galvanised for 46798

Pump 0.75HP 208-240V 60Hz 2P UL for
46798

M4 Nut Galvanized for 46798
Galv. Nut M3 for 46798

Nut for Door Switch for 46798

Nut 14 (Galv.) for 46798
Steel Electrical Door Switch Plate for 46798
Spacer for Door Switch for 46798

Inox Hex Bolt M6x20 for 46798

Inox Hex Bolt M4x15 for 46798

Position

002.50.00025

002.50.00026

002.50.00032-1

002.50.00033-3

002.50.00036

002.50.00037

002.50.00038

002.50.00039

002.50.00040

002.50.00041

002.50.00042

002.50.00257

002.51.00007

003.00.00001-
A500

003.00.00004
003.00.00005
003.00.00014

003.00.00030
003.00.00033-1
003.00.00041
003.00.00045
003.00.00046
003.00.00065

003.00.00071

003.00.00074

003.00.00077

003.00.00085

003.00.00104

003.00.00106

Item No.

AD922

AD923

AD924

AD925

AD926

AD927

41087

41088

41113

AD928

60959

AD929

73758

73839

60969

AD930

73838

73869

AD931

AD932

AD933

73826

AD934

60973

60311

60993

73762

73884

AD949

Description

Tubo Transparent 4x6 L: 760mm for 46798
Tubo Transparent 4x6 L: 1000mm for 46798
Tubo Transparent 4x6 L: 2100mm for 46798
Double Water Input Valve for 46798
Terminal Block 4mm for 46798

Plast Basket 50x50 for 46798

Tank Thermofuse 90C for 46798
Boiler Thermofuse 105C for 46798

Tank Draining Pump/Motor 230V-65W
for 46798

Terminal Block Support for 46798
Tapping Screw 3.5x9.5 for 46798

Clamp 20-32 for 46798
Boiler Element Fitting Base for 46798
Non Return Valve (DVGW) for 46798

Galve. Bolt M4x10 for 46798

Washer Inox 6x18 Back for 46798
Micro Relay 8 Pins Faston for 46798
Tapping Screw 4.8x13 for 46798
Lock Washer D6 for 46798

Hex Bolt M6x12 Galvanised for 46798

Plastic Basket 500x000 for Glasses for
46798

Inox Screw 4.2x13 for 46798
Plastic Cutlery Quadrato for 46798

Pipe Rubber Protector for 46798

Rinse Aid Inlet Tube 4x6mm (Blue) for 46798
Rubber Gasket 16x30x3 for 46798

Cable Plastic Clamp for 46798

Washer Steel 6x18 for 46798

Door Switch Mechanical Part-Magnetic
for 46798

Position

003.00.00140-

003.00.00140-

003.00.00140-

003.00.00151

003.00.00161

003.00.00166

003.00.00168

003.00.00180

003.00.00184

003.00.00198-4

003.00.00200

003.00.00244

003.00.00260

003.00.00269

003.00.00278
003.00.00291
003.00.00306

003.00.00346
003.00.00352
003.00.00355
003.00.00390
003.00.00424
003.00.00439

003.00.00466

003.00.00487

003.00.00489

003.00.00494

003.00.00516

003.00.00574

Item No.

AKS501

AD935

AD936

AK502

AD937

AD938

AD939

AD940

AD941

AD942

65668

65678

AD943

AD944

AD945

AD946

AD947

AD948

AD949

AD950

41103

41102

AD951

AD952

AD953

AD954

AD955

AK503

AD957

Description

Thermocouple Sensor NTC 1.5M (not
Visible) for 46798

Atlas Main Board Version for 46798

User Interface 7 SEGM Display Version
for 46798

Atlas-User Connection Cable L=500mm
(not Visible) for 46798

Inox Screw M3x10 for 46798

Capacitor 12.5IF Type UL for 46798

Electromagnetic Filter for 46798

Spacer Plastic PCB RC-14 for 46798

Box Plastic 100x100x70 for 46798
PCU Spacer 3.4x6x5 for 46798
Cable Gland PG-07 Black for 46798

Inox Hex Bolt M6x6 for 46798

Peristaltic Detergent Pump SEKO for 46798

Peristaltic Rinse-Aid Pump SEKO 0.7It Fixed
Flow for 46798

M12x16 Inox Hex (1.75) for 46798
Tank Draining Pump Kit for 46798
Magnetic Unit D17-4 for 46798
Magnetic Sensor (UL Type) for 46798

Door Switch Mechanical Part-Magnetic
for 46798

Detergent-Rinse Aid Pump Kit for 46798
Boiler Heating Element 3 Kw for 46798
Tank Heating Element 2.8 Kw for 46798
Film LCD for 46798

Display Panel Complete for 46798

Cover for Panel for 46798

Main Wiring Set NED - (UL Wiring) not
Visible for 46798

Board Panel Complete (UL/ETL) for 46798

Boiler Comp. with Heater Element 50-230V
- NSF for 46798

Electrical Box for Power Supply for 46798

Position

003.00.00587

003.00.00607

003.00.00609

003.00.00610

003.00.00618

003.00.00622

003.00.00625

003.00.00630

003.00.00631

003.00.00659

003.00.00677

003.00.00683

003.00.00684

003.00.00687

003.00.00693
003.00.00694
003.00.00731

003.00.00732

003.00.00733

003.00.00734

003.50.00005

003.50.00008

003.50.00026-
XXXX

003.50.00027

003.50.00037

003.50.00043

003.50.00044

006.50.00001-2

006.50.00012



